
 

Evaluation of Nitrification Inhibition Using Bench-Scale Rate Measurements, Profile 

Sampling, and Process Simulation Modeling 

 

 

Phill Hokyung Yi 

 

 

 

Thesis submitted to the faculty of Virginia Polytechnic Institute and State University in partial 

fulfillment of the requirements for the degree of 

 

 

MASTER OF SCIENCE 

 

in 

 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

 

 

 

 

 

John T. Novak, Chair 

Charles B. Bott 

Gregory D. Boardman 

 

 

 

 

 

 

 

 

Date of Defense: February 25, 2010 

Blacksburg, Virginia 

 

Keywords: nitrification, inhibition, modeling, rates



 

Evaluation of Nitrification Inhibition Using Bench-Scale Rate Measurements, Baseline 
[...]
Balzer, B., Cox, M., Deluna, J., Ghosn, S., Hogg, P., Kennedy, G., Pletl, J. 2005. The Status of 

Biological Nutrient Removal at HRSD’s Nansemond Treatment Plant. NITRO Team Report. 

 

Bilyk, K., Cubbage, L., Stone, A., Pitt, P., Dano, J., Balzer, B., 2007. Unlocking the Mystery of 

Biological Phosphorus Removal Upsets and Inhibited Nitrification at a 30 mgd BNR Facility. 

Water Environmental Federation, 5133-5151. 

 

Boethling, R.S. 1984 Environmental fate and toxicity in wastewater treatment of quaternary 

ammonium surfactants, Water Research, 18 (9), 1061–1076. 

 

Hazen and Sawyer. 2007. Nansemond Treatment Plant Nutrient Reduction Improves Technical 

Manual. 

 

Kelly, R.T., II, Love, N.G., 2004. A Critical Comparison of Methods Used to Determine 

Nitrification Inhibition. Water Environmental Federation, (15) 166-180. 

 

Kreuzinger, N., Fuerhacker, M., Scharf, S., Uhl, M., Gans, O., Grillitsch, B., 2007. 

Methodological approach towards the environmental significance of uncharacterized substances 

— quaternary ammonium compounds as an example. Desalination. 215, 209-222. 

 

Ostara. 2007. Proposal: Full Scale Struvite Recovery Project at the Nansemond Wastewater 

Treatment Facility. Ostara Nutrient Recovery Technologies. 

 

Tezel, U., Pierson, J. A., Pavlostathis, S.G. 2007. Effect of polyelectrolytes and quaternary 

ammonium compounds on the anaerobic biological treatment of poultry processing wastewater. 

Water Research, 41, 1334-1342. 

 



78 

 

5. Manuscript 2 – Evaluation of the Nansemond Treatment Plant Biological 

Nutrient Removal Process through Baseline Profile Sampling and 

Modeling. 
 

Abstract 

 

 During the initial upgrades to the Nansemond Treatment Plant (NTP), nitrification was 

maintained; however, due to available blower capacity during construction it was planned that 

nitrification would not be maintained during the fall of 2009. In an effort to stop nitrification, the 

solids retention time (SRT) was purposely reduced over a period of about one month (as 

wastewater temperature cooled) until additional blower capacity was available.  This provided an 

excellent opportunity to study baseline nitrification kinetics and to evaluate the presence of a 

source of continuous inhibition. This involved profile sampling via grab samples along the 

biological nutrient removal (BNR) process starting from the primary effluent to secondary 

effluent. Samples were immediately filtered upon collection and analyzed on-site for ammonia, 

nitrite, nitrate, and orthophosphate. Profile sampling was conducted until the plant completely 

ceased nitrifying in the fall of 2009. The profile sampling data were modeled using Biowin 3.1 

(EnviroSim, Ltd.). Using plant performance data, a calibrated dynamic model was generated 

over the period of profile samples. These simulations were then compared to data collected 

during the profile sampling to better estimate the level of continuous nitrification inhibition. 

Results from the profile sampling showed no apparent indication of sporadic nitrification 

inhibition.  Evaluation of the BNR process also demonstrated that there was little impact on 

nitrification from nitrite accumulation or sporadic addition of ferric chloride. Modeling of the 

profile data generated similar profiles; however, there were slight variations as the model 

predicted nitrification to stop earlier than what was observed. From the modeling, it was also 



79 

 

estimated that the maximum specific growth rate (μmax) of ammonia oxidizing bacteria (AOB) 

was approximately in the range of 0.50 – 0.60 days
-1

, similar to the design value of 0.57d
-1

.  

 

5.1 Introduction 
 

An initial investigation of nitrification inhibition was conducted at the Nansemond 

Treatment Plant (NTP) using bench-scale batch reactor experiments to confirm inhibition of 

nitrification and then identify possible sources of inhibition in the summer 2008 to summer 2009 

(Yi et al, 2010). Through several weeks of batch experiments testing of various industrial sources 

(hog processing plant and landfill leachate), plant recycle streams, ferric chloride addition, and 

quaternary ammonium compounds (QACs) was conducted. Batch reactors were used to evaluate 

nitrification kinetics, both AOB and NOB independently; however, identification of an inhibitor 

for the nitrification was still inconclusive. NTP was undergoing upgrades from a 3-stage VIP 

process to a 5-stage Bardenpho process to achieve more stringent nutrient limits. During the 

initial upgrades to the facility, nitrification was maintained; however, due to available blower 

capacity during construction it was planned that nitrification would not be maintained during the 

fall of 2009. In an effort to stop nitrification, the solids retention time (SRT) was purposely 

reduced over a period of about one month (as wastewater temperature cooled) until additional 

blower capacity was available. This coincided with the profile sampling creating an opportunity 

to study nitrification kinetics as the plant stopped nitrifying.    

NTP began operations as a 10 mgd secondary treatment plant in 1983. Expansions and 

upgrades were completed in May 1998, which converted the facility into a 30 mgd BNR facility. 

Since the upgrade the facility has experienced mixed success in the BNR mode (Balzer et al., 

2005). This determination was based upon the plant’s efficiency in removing nitrogen.  The VIP 

plant in Norfolk, VA which also employs the VIP process began BNR operations approximately 



80 

 

seven (7) years prior to similar Nansemond operations (Balzer et al., 2005). Nitrogen removal 

was similar at both facilities during the first two years of side-by-side operation (1999 & 2000) 

(Balzer et al., 2005). Nansemond experienced an unexpected decline in nitrogen removal 

efficiency starting in 2001 which has continued to the present (Balzer et al., 2005). This 

deficiency in performance has been variable and has not been consistent from 2001 to the present 

time.  

Profile sampling of wastewater treatment plants provides an effective method for 

evaluating the performance of a BNR processes by sampling for species such as ammonia, 

nitrate, nitrite, orthophosphate, soluble COD, etc. through the treatment train. Profiles are most 

commonly incorporated with DO and nutrient profiles (NH3-N, NO3-N, etc.), but can be applied 

to different applications; examining different bacterial activities in a treatment process. Profile 

sampling is often used in conjunction with modeling work and evaluating existing and future 

nutrient removal processes (Kochany et al, 2007; Scott et al, 2008; Kim et al, 2009). 

The profile sampling data were combined with plant operating data and modeled using 

Biowin 3.1 (EnviroSim, Ltd.). The profile sampling period (7-23-09 to 11-5-09) was divided into 

5 separate periods to generate a calibrated model. The modeling for four of the periods was first 

performed in steady-state conditions. The period in which NTP stopped nitrifying had to be 

calibrated with a dynamic model. A calibrated simulation was then generated over the entire 

period of profile samples. These simulations were compared to data collected during the profile 

sampling to better understand the level of continuous nitrification inhibition. 

The purpose of the baseline profile sampling and modeling was to address the following issues: 

 Conduct baseline sampling prior to the more detailed nitrification inhibition study 

estimated to begin in March 2010, which will include influent sampling and the 



81 

 

operation of bench-scale sequencing batch reactors.  This will be used to establish 

―normal‖ COD, nutrient and DO profiles though the VIP process without (and 

possibly with) the impact of inhibitory conditions, specifically with respect to N 

conversions and P release and uptake along the process. 

 Evaluate the potential for nitrite accumulation in the process and its potential effect 

on aerobic phosphate uptake. 

 Evaluate the impact of sporadic ferric chloride addition to the biological process as a 

means of preventing effluent TP exceedances. 

 Evaluate the design μmax to the actual observed μmax for AOB through simulation 

modeling. 

 Compare modeling and observed profile data for signs of continuous nitrification 

inhibition. 

 

5.2 Methodology 

 

Under normal circumstances, samples were collected during morning hours for 2 days of 

a normal business week from 7/23/09 to 11/5/09 via grab samples from the surface of each tank 

or reactor with a bucket. After the sample was collected it was allowed to settle for 

approximately 30 seconds until a supernatant layer was evident.  Supernatant was then aspirated 

from the surface of the sample bucket using a 60 ml syringe. The sample would then be 

immediately filtered through the vacuum filtration system incorporating 0.45 μm membrane 

filters and transferred to the appropriate sample vial (see 5.2.1 Sample Preservation and 

Containers). DO and pH were measured and recorded when each grab sample was collected. 

This process was repeated for a total of two profiles per week. During each day of sampling the 

first sample collection point would be from the primary clarifier effluent. All successive 



82 

 

collection points were taken along the length of the BNR treatment process (refer to Figure 5.2) 

according to the actual hydraulic retention time presented in Table 5.1 (including the impact of 

recycle streams). The clarifier influent distribution channel sample was collected immediately 

following the last aeration basin sample and the RAS sample immediately after the secondary 

effluent sample was taken. A total of 15 samples were collected. Analysis of soluble COD 

(sCOD), Ammonia (NH4-N), Nitrate (NO3-N), Nitrite (NO2-N), ortho-phosphate (PO4-P) at all 

sampling locations. 

 Primary Clarifier Effluent (PE) - 1 Sample 

 Anaerobic/Anoxic Tanks (AA1, AA2, AA3, AA4, AA5, AA6) - 6 Samples, 1 sample 

per cell for a single train 

 Aeration Tank (AE1, AE1.25, AE1.5, AE3, AE5) - 5 samples, 1 at the beginning, 3 

intermediate, 1 at the end for a single tank. The aeration tank was originally divided 

into 5 equal sample points along the length of the tank. AE1, AE2, AE3, AE4, AE5. 

Based on the results, two of the intermediate points were changed. Instead of taking 5 

equally spaced points, two were taken between the distance of AE1 and AE2, which 

became AE1.25 and AE1.5 to better capture ammonia uptake, nitrite consumption, 

and nitrate production. AE4 was eliminated as values were similar to AE5 (Figure 

5.1). 

 Clarifier Recycle (RAS) - 1 sample 

 Secondary Clarifier Influent Distribution Channel (IDC) - 1 sample 

 Secondary Clarifier Effluent (SE) - 1 sample 



83 

 

 

Figure 5.1 Aeration Tank Profile Sample Points 

 

 
 

Figure 5.2 Profile Sampling Collection Points 

 



84 

 

As part of the process to stop nitrification, the nitrate recycle pump was also turned off 

converting all the anaerobic/anoxic cells to an anaerobic environment. Also due to upgrade 

efforts, the number of anaerobic/anoxic trains was reduced from 5 to 4 during the sampling 

period. This slightly changed the HRT in regards to sample collection; however, sample 

collection was still obtained based on the initial calculation of HRT from the start of the profile 

sampling. Profile sampling was conducted for a period of approximately 2 and half months until 

the plant stopped nitrifying. 

 

5.2.1 Sample Preservation and Containers 

 

After samples were collected and immediately filtered through 0.45μm membrane filters 

by vacuum pumps and associated filtration equipment they were placed into various containers 

for preservation before analysis. Table 5.2 provides a summary of the various containers, 

quantity of samples, and analysis methods which were used for the baseline profile sampling. 

Table 5.1 Sample Preservation and Container Summary 

Analysis Location: NP  CEL QA/QC by CEL 

Sample Container 15 ml centrifuge  
tube 

40 ml VOA vial 
+ H2SO4 

(1) 40 ml VOA vial 
(2) 40 ml VOA vial + H2SO4 

Analytes PO4-P 
NH4-N 
NO3-N 
NO2-N 

sCOD (1) PO4-P 
NO3-N 
NO2-N 
(2) NH4-N 

Probe/Equipment DO, pH   

No. Samples/week 15 x 2 = 30 15 x 2 = 30 2 x 2 = 4 

No. Samples/month 120 120 16 

Total No. Samples  
(duration of profiling) 

480 480 64 

Note: The CEL sample vial used for sCOD analysis could also be used for the QA/QC sample for NH4-N 

analysis. 

 

5.2.2 Analytical Methods 

 

Sample analysis for profile sampling was conducted both on-site and off-site. Analytes 

measured at NTP for each profile include:  PO4-P, NH4-N, NO3-N, NO2-N which were 

conducted using various HACH colorimetric test kits (see subsections 5.2.2.1 – 5.2.2.4) and a 



85 

 

HACH DR2800 spectrophotometer. Analysis of NO2-N was performed the same day as sample 

collection, while analysis of PO4-P, NH4-N, and NO3-N were conducted the following day. 

Samples were preserved by refrigeration overnight after NO2-N analysis was complete. Off-site 

analysis by CEL consisted of soluble COD and quality assurance and quality control samples 

(QA/QC) of the same analytes measured on-site using Standard Methods. 

5.2.2.1 Ammonia (NH3-N) HACH Test Kit 

 Ammonia was analyzed using HACH Test N’ Tube (TNT) 831 kit and HACH DR2800 

spectrophotometer. This method uses the salicylate method, whereby ammonium ions react with 

hypochlorite and salicylate ions in the presence of sodium nitroprusside to as a catalyst form 

indophenol. The amount of color formed is directly proportional to the NH4-N present. 

5.2.2.2 Nitrate (NO3-N) HACH Test Kit 

 Nitrate was analyzed using HACH TNT 835 kit. This kit incorporates the dimethylphenol 

method where nitrate ions in solution with sulfuric and phosphoric acids react with 2,6-

dimethyphenol to form 4-nitro-2,6-dimethyphenol. 

5.2.2.3 Nitrite (NO2-N) HACH Test Kit 

 Nitrite was analyzed using NitriVer3 Nitrite Reagent Powder Pillows and 10 mL sample 

vials. This kit uses the diazotization method where nitrite in the sample reacts with sulfanilic acid 

to form a intermediate diazonium salt. This salt combined with chromotropic acid forms a pink 

color which is directly proportional to the amount of nitrite present. 

5.2.2.4 Ortho-Phosphate (PO4-P) HACH Test Kit 

 Ortho-Phosphate was analyzed using the HACH Reactive Phosphate TNT Reagent Kit. 

This test kit uses the USEPA-approved PhosVer3 method where orthophosphate reacts with 



86 

 

molybdate in an acid to produce a mixed complex. Ascorbic acid then reduces this complex, 

producing an intense blue color. 

 

5.2.3 Biowin Modeling Methodology 

 

Modeling was performed using Biowin version 3.1, a biological wastewater treatment 

simulation package developed by EnviroSim Ltd (Flamborough, Ontario, Canada) and based on 

the IWA activated sludge models. Biowin was incorporated into this work to compare the data 

generated from the profile sampling with previous work performed by Hazen and Sawyer, P.C. 

(H&S). The Biowin model was calibrated using plant performance data from 7/23/09 to 11/5/09 

period and previous simulation modeling work from H&S. Primary effluent wastewater fraction 

inputs for this work were derived from the NTP model created by H&S. The H&S NTP model 

was simulated with the raw influent characteristics that were generated from historical plant data 

and a two week special sampling study specified by H&S. The effluent data from the primary 

clarifier of this simulation was used to calculate wastewater fractions for the input of the 

simulation for the profile sampling work. Primary clarification was not simulated as part of this 

effort.  Kinetic parameters such as maximum specific growth rate (µmax, AOB) and nitrite half 

saturation concentration were changed based on the work done by H&S in addition to changes 

made to fit the simulation model to the profile sampling data. A Garrett wasting configuration 